22 Oakmont Drive

Old Orchard Beach, ME 040644121
Phone: {207) 934-8038

Fax: {207)934-3039

FIELD NOTES
JOB NAME: Chestnut Lofts
JOB NO.: 05021
DATE OF VISIT: August 21, 2006
CLIENT: TFH Architects
OBSERVERS: David Tetreault, SDC

Columns and beams have been erected up to the fourth floor. TC bolts are installed, but nut fully tightened
pending frame plumbing.

Braces are temporarily bolted in place. Welding of braces to be done after frame is plumbed. Note that the
upper brace connections must not be welded until the concrete is placed on the floor above.

Metal decking 1s stockpiled on floor beams at each level.
Base plates have been grouted. There are gaps up to %4” between the base plate and leveling plate at columns B-6

and E-2.6. These two locations must have the grout chipped out; the leveling plates brought tight to the
underside of the base plate and be regrouted.

Columns are welded to base plates with fillet welds located at the outside of one column flange and the inside of
the opposite column flange. Subsequent review of this condition found the welding to be acceptable.

SIGNATURE: th.b ﬂﬁ\x\\ﬁ\'\ L
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22 Oakmont Drive

Old Orchard Beach, ME 04064-4121
Phone: {207} $34-8038

Fax: {207) 934-8039

FIELD NOTES
JOB NAME: Chestout Lofts
JOB NO.: 05921
DATE OF VISIT: November 29, 2006
CLIENT: TFH Architects
OBSERVERS: David Tetreault, SDC

Base plates at columns B-6 and E-2.6 have been regrouted (see field notes dated 8/21/06 _
Erection of structural steel is substantially complete.

Framing connections have been observed and found to be in conformance with the contract Documents.

SIGNATURE: _ WNB% NNNMWM A /



22 Qakmont Drive

Oid Orchard Beach, ME 040644121
Phone: {207} 934-8038

Fax: [207)934-8039

FIELD NOTES
JOB NAME: Chestnut Lofts
JOBNO.: 05021
DATE OF VISIT: February 26, 2007
CLIENT: TFH Architects
OBSERVERS: David Tetreault, SDC
Inspection of TC bolts:

All bolted connections have been completed with all TC bolts fully tightened. No discrepancy from Contract
Documents noted

SIGNATURE: \US\“O “\w\ﬂm\w&\\\\
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Yuality Assurance Labs Ine.
ZOZHﬁwﬁwCOd<m%mW12m>ZU;avaﬁOZwmmSOmw

BO PLEASANT AVENUE +« SOUTH PORTLAND, MAINE 041068 «  TEL- {207) 799-8911  «  FAX: (207) 799-7251

INSPECTION REPORT

CUSTOMER: S.W. COLE ENG, PAGE 1 CF 1

ADDRESS: 286 PORTLAND RD. GRAY . ME . 04039
ATTENTION; ROGER

COPIES;

PROJECT: CHESTER STREET LOFT BUIDING
OWNER:

CONTRACTOR:  ALLIED COOK

JoBNe.: (30623 REPORY No QAL-06-1151 |p, 0. Nt MEBER: DATESINSPECTED:  09714:2006

REMARKS

VISUAL STRUCTURAL STEEL INSPECTION JAW AWS D1.1 ON THE FOLLOWING:
CHESTER STREET LOFT BUIDING PROJECT

A} 1ST FLOOR STUDS AND DECK PUDDLE WELDS. ACCEPTABLE
B) 2ND FLOOR STUDS AND DECK PUDDLE WELDS. ACCEPTABLE

v+ LAST ITEM:/
FAA REPAIR STATION NUMBER RX5R187N
_.sm.ﬂIODﬁmv.nmOOmmwﬁmmv._umoomDCwmﬁwv MERCURY FREE
ADDITIONAL INFORMATION . SEE ATTACHED: D SWETCHIES) D mﬂ%ﬁ/ﬂ?d..kﬁm. SHEET(S) D XNDT REPORTS D VIDEQ
SIGNATURES o] DA
INSPECTOR  G. Parechanian #2447369 \§\ \ \§ § oy CWI {09 14 08
SUPERVISOR [

(FORM Q703 REV 0}




st Quality Assurance Labs Inc. e

T iasieae . NON-DESTRUCTIVE TESTING AND INSPECTION SERVICES s
80 PLEASANT AVENUE - SOUTH PORTLAND, MAINE 04108 - TEL: (207) 799-8511 - FAX: (207) 798-7251
INSPECTION REPORT
CUSTOMER: S.W. COLE ENG. _ PAGE 1 OF 1
ADDRESS: 286 PORTLAND RD. GRAY . ME . 04039
ATTENTION: ROGER
COPIES:
PROJECT: CHESTER STREET LOFT BUIDING
OWNER:

coxrracTOR:  ALLIFD COOK

J0BNe: (0350623 REPORT No.: QAL-06-1218 |2 0. 3cMpER: DATES INSPECTED:  0920/2006

REMARKS

VISUAL STRUCTURAL STEEL INSPECTION - GRID LINES 1-4, A3-D.2
CHESTER STREET LOFT BUIDING PROJECT

A) 3RD FLOOR STUDS AND DECK PUDDLE WELDS, ACCEPTABLE
B) 4TH FLOOR STUDS AND DECK PUDDLE WELDS, AC CEPTABLE

WELDING 1AW AWS D1.3 AND APPLICABLE DWGS,

# LAST ITEM///
FAA REPAIR STATION NUMBER RX5R18TN
§mﬂIOUhmv.anOmmmAmmv.ﬂmOOmUme@ MERCURY FREE
ADDITIONAL INFORMATION - SEE ATTACHED: E SKETCH(ES) D mmgasﬁ@ _H_ NDT REPORTS D VIDED
SIGNATURES _#~~ , J | 7 | v 3T
WsPECTOR  ARTHUR GALLANT CWI 9010009] § Cwifos {20/ 06
SUPERVISOR i |

(FORM Q703 REV O}




Quality Assurance Labs Inc.

, s NON-DESTRUCTIVE TESTING AND INSPECTION SERVICES - ; s
80 PLEASANT AVENUE -~ SOUTH PORTLAND, MAINE 04106 = TEL: ANO.J 795-8811 - FAX: (207) 798-7251

INSPECTION REPORT

CUSTOMER:

S.W. COLE ENGINEERING

_ PAGE 1 OF 1

ADDRESS:

286 PORTLAND ROAD. GRAY MAINE 04039

ATTENTION:

ROGER DOMINGO

COPIES:

HTILE/N

PROJECT;

CHESTER STREET LOFT BUILDING

ONWNER:

CONTRACTOR:

ALLIED COOK

JOR No.:

050623

REPORT No: QAL-06-1250_ |». 0. NuamBER: 050623 DaresinspecTED:  09/28/06 & 09/29/06

REMARKS

VISUAL STRUCTURAL STEEL INSPECTION JAW AWS D1.1 ON THE FOLLOWING:

CHESTER STREET LOFT BUILDING PROJECT

A) 5TH FLOOR STUDS AND DECK PUDDLE WELDS, ACCEPTABLE
STHFLOOR BOTTOM BRACE WELDS. ACCEPTABLE

B) 6TH FLOOR STUDS - I STUD MISSING COLUMN LINE (A.7, BETWEEN LINE | & 3), STUD

WILL BE ADDE, NO INSPECTION NEEDED FOR THAT 1 STUD. ACCEPTABLE
2 STUDS BROKE, THE 2 STUDS THAT BROKE HAVE EXTRA STUD
IN THAT LINE. ACCEPTABLE

DECK PUDDLE WELDS. ACCEPTABLE
6TH FLOOR BOTTOM BRACE WELDS. ACCEPTABLE

MHLAST ITEM/

FAA REPAIR STATION NUMBER RXSR18TN
§m._.IOUAwV__umOOmmwﬁmmv._UEOOmUCm_.u.@ MERCURY FREE

ADDITIONAL INFORMATION - SEE ATTACHED: D SKETCH(ES)

D SUPELEMENTARY SHEET(S)

D NDT REPORTS D YIDEO

m_mmmﬁ.cmmm CERTIFICATION

DATE
o D

£
xspECToR . Parechanian #2447369 \\&.\.N\ \\;\\\.b\n\\

PUF, M Y

Sttty cwi 2
hS

strERvisor  G. Parechanian #2447369 \%\

08 20 08

CwWI 29092908

(FORM Q703 REV 0)
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tuality Assurance Labs fne.
NON-DESTRUCTIVE TESTING AND INSPECTION SERVICES
80 PLEASANT AVENUE -  SOUTH PORTLAND, MAINE 04106 - TEL: (207} 799-8811 - FAX: (207) 799-7251

N INSPECTION REPORT

CUSTOMER: S.W. COLE ENGINEERING _ PAGE ] OF )

ADDRESS: 236 PORTLAND ROAD_GRAY MAINE 04039
ATFENTION: ROGER DOMINGO

COPIES: FILE:

PROJECT: CHESTER STREET LOFT BUILDING

OWNER:

CONTRACTOR:  ALLIED COOK

JOB Ne.: 050623 REPORT No: QAL-06-1284 !5 o, xtwiBER: 050623 DATES INSPECTED: 10747706 & 10/9/06

REMARKS

VISUAL STRUCTURAL STEEL INSPECTION JAW AWS DI.1 ON THE FOLLOWING:

CHESTER STREET LOFT BUILDING PROJECT

A} 7TH FLOOR STUDS AND DECK PUDDLE WELDS. AC CEPTABLE
7THFLOOR BOTTOM BRACE WELDS. ACC EPTABLE

B) §TH FLOOR STUDS AND DECK PUDDLE WELDS, ACCEPTABLE
$TH FLOOR BOTTOM BRACE WELDS. ACCEPTABLE

FFLAST ITEM
FAA REPAIR STATION NUMBER RX5R187N
§m.ﬁIODAmyUmoommmﬁmmv._umOOchmmﬁmu MERCURY FREE
.pvcaoz.wﬂ.m.v.ﬂoagﬂoz.mMH ATTACHED: D SKETCB(ES) , D wndvrmvmxlﬂkxu. wmmwwnﬂ. D ./.vﬂ'mnwm.hm D VIDEC T
man.aah.ﬂcmmm P P Omn.:mwﬁbﬂ.ou“ - Em._.m v
DSPECTOR G, Parechanian 2447369 &N\\N\N\ \§ﬁo\muﬂ cwl 211210908
SUPERVISOR Q. Parechanian #2447369 &\v\m \\&%\&\%W« Cwi 2f10]09i06

\ {FORM Q703 REV 0)
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DAILY CONSTRUCTION REPORT

Praject: m U EV\x_me T Lotis Project No.: 5 - 67 3,/
Glient__((/1fs  r:¢ : Date:_ (- 2 & .
Client's Rep.: \TBT A Sr e

Weather: mssbv& goe | . Temp. Range:

ArmivecatSiteat____| R0 ., -
. , 1
Work in Progress: ¢ Xm\w\ Cottnatio &a v @lzr {ocds )M. Zorndad _Tv\ (43 fires
and A4+ A3 e . .

- 1 .L... i H

Work Performed by SWC Rep..(0servgr Tord om Sutlie ¥ oxden EF pm x\ Lot vt o ERRL
. I 7 1
S ~!

- N
\ H ’ o ..
- s . find ‘.__ - ,.. - . < N
General muummﬁ\muosw Qmocmm_o.sm, nﬁo.”m o Fu -..\tfxw\w\,\ﬁ \Q JL\ baﬂ_w .\\

/ ' .
mu”m e w7 “.0; ﬁw*ﬂ..\ﬁwﬁ\aa(\l\ ;w .1\?_ _T ML.W g 1o Sy \..r\V\ \....hz.\\ »r\.v._\J.ﬁ, .W. 4.Mn.
[P .:., ﬁu\{--_\\)ﬁ.ﬁﬁ\ 7«»@?7& @W%a&v,i rfk ] u m
) T“ M‘U\. N\mﬁjwww%&«&% QS%\ § ,\%\MJ e ﬂU\m\S\\\ &5 w\«s.\,.
N
L..l 'W.,.— .r:llllll.ll.l.tw h.wa
2 :
7
i ere
A3% A4S |
C <t :
Recommendations to Contractor/Owner's Rep  { {we «J; i Bx,x,w,_\w,., e .V\
. ] ] 1 Lo o
~ T w&\\,slw{ﬁik ﬁ.\uﬂ. Vo l.n..ﬂ\../ ri_wbu..%.\\,.ﬁm.s Lo T An.ﬂ.e i O «)...m...mv.... e e, _M/»Lw o~ ) A!D, .K...\
X
\1.1 \x\\ ﬂ.us«a»ﬁ \\
N , ; T—

Left Site at_Z ' B> £ . _ SWC Rep. 0. Dt cmble
GRAY, ME OFFiCE . mNm\O
286 Portland Rozd, Sray y, ME 04G38, Tel (207 -2868, _um> {207} 657-2840, (E} infonraviewante. corm, (1) ww, sweoles com

Ciher offices in Augusia, Sangor and O Lanbou, Maine & in Somsrsworth, Faw Hampshirs

<



P ENGINEERING TNG

Project Name: AJV/ Q.mf?y\ﬁwﬂ

Client: Closhed St (lie [ (C

Project No: 04~ &3 )

..“ .4\0.. .A..y... v . .4 .-r.. .....4 . , - - Aﬂ..v
7% ‘n , M.Lm Concrete Construction Observation Report

Y

e

Date: o

Placement Type Footing [1 WeNZ_ Column Ol steb [ Other[].
Placement Location ~ (" (5 o “v 3 N .
. ERE PLACEMENT OBSERVATIONS . Observed" . Commenis
Bar Size (diameter, length, bend & anchorage) YesPd  No [} .
Location (#of bars, spacing, and cover) YesEl nNoDJ
Splicing (weld joint, ovenlap) Yesfid  No[]
Stability fwiring, chairs, and spacers) YesZl  No[J N
Reinforcement free fom-mud + Off, rust, or other nonmeatallic ceatings  VvesBE  No O
Reinforcement appears in conformance to specifications Yeskd  Ne[l -
Soil subgrade prepared In accordance with project spacifications Yes [IMA No [ R ST
Referenced Drawings Date | Page | Rew. ASTM © GRADENTY
S p E )04, ASIEF~ 4[] s0[J 60.53—
A816 ] 7507
ABIT [ T
. AT0sT] ATTS Epoxy [
CONCRETE PLACEMENT OBSERVATIONS " Observed Comimerts
Required mix used, Yes u Na ]
Placement and consolidation of concrete observed Yes @  No ]
Concrete properly conveyed 1o aff areas of placement “Yes&d Neo D
Depth of layer maximum [imits not excesded Yeskl  No[]
Internal vibration (depth of insertion, spacing, time, verticat insertion, .
no conveyance of concrete by vibration) Yes B No [
Even layering around cpenings and embedments Yes - No € -
Removal of temporary ties and spacers . YesEl  No[J BT —
FIELD TESTING OF CONCRETE PERFORMED Yes£d " No 3 B
*CYLINDER SET NO:' - s & refer to associated concrete test report  —pree
POST PLACEMENT GBSERVA TIONS Ohserved Cornments
Specified finish - Yes[O  No[J R
Protection of surfzces from cracking due to rapid drying Yes[T  Ne[D —
Proper curing procedures Mav_wamnwma Yes [ ] Ne [
Yes[] No[J

NON-CONFORMANCE ITEMS OBSERVED
S e DR LE HEMS OBSERVED

Non-conformance ftem deseription:
Actien taken by SWCE: .

NOTES:

TECHNICIAN: V—

GRAY, ME OFFICE

288 Portiand Road, Gray, M 4089, Tel 2073 €57-2866 Fay 12073 6572840 [EMAL infograv@

.E.Q»oIimzﬂm YOINC]

REVIEWED BY: , \N

Swgole. cam, {1} www.sweols, rm




= m ngwlm Report of Concrete Compressive Strength
" 2 @ M C-31 ; .
ENGINEERING,INC. ASTM C-31 & C-39

Project Name: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS Project Number: 05-0623.1
TESTING
Client Contract Number:
Client; CHESTNUT STREET LOFTS, LLC
General Concrete
Contractor: Supplier: DRAGCN PRODUCTS

PLACEMENT INFORMATION

Date Cast: 52212006 Time Cast: 3:.00 Date Received: 5/23/2006
Placement Location: FOOTINGS-A3ONITOCONILINE A3 ONITOSLINE, AS TO B LINE + 20'

Placement Method: PUMP
Cylinders Made By: KLG

Placement Vol. (yd®): 29
Aggregate Size (in): 3/4

INITIAL CURING CONDITIONS DELIVERY INFORMATION
Temperatures Admixtures: POLYHEED 857
Minimum (°F) Maximum (°F)

TEST RESULTS

Slump (in) {C-143): 4.5 Load Number: 1

Air Content (%) (C-231): 58 Mixer Number: 186

Air Temp {(°F): 60 Ticket Number: 4521011

Conc. Temp (°F) {C-1064): 60 Cubic Yards: 10

Design (psi): 3000
Cylinder Cylinder Cross
Q_Saﬂ Weight Dmmemﬁm_‘ Sectional Date Of Age Fracture Load Strength
Designation {lbs) (in)  Area{lny*  Test Cure Type (days) Type {kips) (psi)

628-1A 6.00 2827  5/29/2008 Lab 7 4 108.0 3750
B828-1B 8.00 28.27  6/M9/2006 Lab 28 4 134.5 4760
§28-1C 6.00 28.27  6M9/2006 Lab 23 4 132.5 4890
628-1D Hold Lab

Fracture Tvpes

1 2 3 4 5
Cone Cone and Cone and Shear Columnar
Split Shear

Remarks:

286 Portland Road, Gray, ME 04039-9586 « Tel {207) 657-2866 + Fax (207) 657-2840 » www.swcole.com
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Report of Concrete Compressive Sirength

[COLE

mZOMZMMWMZQ INC.

ASTM C-31 & C-39

Project Name: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS

TESTING
Client: CHESTNUT STREET LOFTS, LLC
General
Contractor:

PLACEMENT INFORMATION

e e L AR L L e R L,

Date Cast:

Placement Method:

Cylinders Made By:

Project Number: 05-0623.1

Client Contract Number:

Concrete
Supplier:

DRAGON PRODUCTS

5/31/2006 Time Cast: 11:52

PUMP
DAC

INITIAL CURING CONDITIONS

Temperatures

Minimum {°F)

Maximum (°F)

TEST RESULTS

Slump (in) {C-143): Slump WR: 5.25
Air Content (%) (C-231): Air WR: 6.7
Ajr Temp (°F): 65

Conc. Temp {°F) (C-1064): 70

Cylinder Cylinder Cross

Date Received;
Placement Location: FOUND WALL 5'N OF C/1 TO 14'S OF AZS; FOOTING 4'SOF CM TO D.2/5

6/1/2008

Placement Vol (yd¥): 59

Aggregate Size (in):

3/4

DELIVERY INFORMATION

Admixtures:

Load Number:

Mixer Number:

Ticket Number:
Cubic Yards:
Design {psi):

POLYHEED 997

3

168
4521232
10

3000

Cylinder Weight sz.,_mﬁmﬂ Sectional  Date Of Age Fracture Load Strength
Designation (Ibs) (in) Area(In)*  Test  Cure Type (days) Type (kips) {psi)
628-2A 6.00 28,27 6/7/2006 Lab 7 4 74.0 2620
628-2B 8.00 28.27 6/28/2006 Lab 28 4 110.5 3910
828-2C 6.00 2827  8/28/2006 Lab 28 4 108.0 3820
628-2D Hold Lab
Fracture Types
1 2 3 4 5
Cone Cone and Cone and Shear Columnar
Split Shear
Remarks:

286 Portland Road, Gray, ME 04039-9586 » Tel (207) 657

-2866 - Fax (207) 657-2840 » www.sweole.com



mZOHmemHZO INC.

Project Name: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS

wj SWCOLE

Report of Concrete Compressive Strength

TESTING
Client: CHESTNUT STREET LOFTS, LLC
General
Contractor:

PLACEMENT INFORMATION

ASTM C-31 & C-39

Project Number: 05-0623.1

Client Contract Number:

Concrete

Supplier: DRAGON PRODUCTS

Date Cast: 6/12/2006

Placement Location:

PUMP
JLD

Placement Method:
Cylinders Made By:

INITIAL CURING CONDITIONS

Time Cast:
WALL: D.2/5+10 TO D.2/5 TO D.2/11 TO C/1

4:40

Date Received: 8/13/2006

Placement Vol. (yd®): 37.5

Aggregate Size (in}: 3/4

DELIVERY INFORMATION

eV e INDURIMY
Temperatures Admixtures: POLYHEED 987
Minimum {°F) Maximum {°F)
JTEST RESULTS
Slump {in} {C-143): Slump WR: 55 Load Number: 3
Air Content {%) (C-231): Air WR: 7.25 Mixer Number: 178
Alr Temp {°F): 70 Ticket Number: 4521419
Conc. Temp (°F) (C-1064): 74 Cubic Yards: 10
Design (psi): 3060
Cylinder Cylinder Cross
Cylinder Weight Diameter Sectional Date Of Age Fracture Load Strength
Designation {Ibs) (in}  Area(lny? Test Cure Type (days) Type {kips) {psi)

628-3A €.00 28.27  6/18/2006 Lab 7 4 82.5 2920

828-38 6.00 2827  7/10/2006 Lab 28 4 108.0 3820

628-3C 8.00 28.27  7/10/2008 Lab 28 4 108.5 3840

§28-3D Hold Lab

Fracture Types
1 2 3 4 5
Cone Cene and Cone and Shear Columnar
Sniit Shear
Remarks:

286 Portland Road, Gray, ME 04039-9586 - Tel (207) 657

-2866 » Fax (207) 657-2840 -

www.sweole.com



Report of Concrete Compressive Strength

==SWCOLE

WZQMZWWWHZQ INC.

ASTM C-31 & C-39

Project Name: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS Project Number: 05-0623.1
TESTING
: Client Contract Number:
Client: CHESTNUT STREET LOFTS, LLC
General Concrete
Contractor; Supplier: DRAGON PRODUCTS

PLACEMENT INFORMATION

Date Cast: 6/13/2006 Time Cast: 12:40

Placement Location: B3

Placement Method: TAILGATE
Cylinders Made By: JLD

INITIAL CURING CONDITIONS
Temperatures

Minimum (°F) Maximum (°F}

JEST RESULTS

Slump (in) (C~143% 6.0
Air Content (%} (C-231): 7.0
Alr Temp (°F): 76

Conc. Temp (°F) {C-1064): 78

Cylinder Cylinder Cross

Date Received: 6/15/2006

Placement Vol. (yd®: 32
Aggregate Size (in): 3/4

DELIVERY INFORMATION

Admixtures:

Load Number: 3

Mixer Number: 180
Ticket Number: 4521443
Cubic Yards: 8
Design (psi): 3000

Cylinder Weight Diameter Sectional Date Of Age Fracture Load Strength

Designation (Ibs) (in}  Area(ln*  Test Cure Type (days) Type (kips) (psi)
628-4A 6.00 28.27  6/20/2006 Lab 7 4 66.0 2340
628-4B 6.00 28.27  7/11/2006 Lab 28 4 84.0 3330
628-4C 6.00 2827  7/11/2006 Lab 28 4 95.5 3380
628-4D Hold Lab

Fracture Types

1 2

4 5

d

Cone Cone and Cone and

Split
Remarks:

286 Portland Road, Gray, ME 04039-9586 « Tel (207) 657-2866 » Fax (207) 657-2840 «

Shear Columnar

www.swcole.com



m mow‘m Report of Concrete Compressive Strength
Elllll
ENGINEERING,INC. ASTM C-31 & C-39

Project Name: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS Project Number: 05-0623.1
TESTING
Client Contract Number:
Client: CHESTNUT STREET LOFTS, LLC
General Concrete
Contractor: Supplier: DRAGON PRODUCTS

PLACEMENT INFORMATION

Date Cast: 6/21/2006 Time Cast: 1:20 Date Received: 6/22/2008
Placement Location: PIER FOOTING AT C.3 AND ELEVATOR PIT FOOTING

Placement Method: PUMP
Cylinders Made By: KLG

Placement Vol. {yd®): 38.5
Aggregate Size (in): 3/4

INITIAL CURING CONDITIONS DELIVERY INFORMATION
Temperatures Admixtures: POLYHEED 997
Minimum (°F) Maximum (°F)
TEST RESULTS
Slump (in} (C-143): 4.5 L.oad Number: 1
Air Content (%) (C-231): 6.8 Mixer Number: 168
Air Temp (°F): 75 Ticket Number: 4521665
Conc. Temp (°F) {C-1064): 70 Cubic Yards: 10
Design (psi): 3000
Cylinder Cylinder Cross
Cylinder Weight Diameter Sectional Date Of Age Fracture tLoad Strength
Designation {lbs) (in}  Area(lnp? Test Cure Type (days) Type (kips) {psi)
828-5A 6.00 28.27  B/28/2006 Lab 7 4 76.0 2690
628-58 6.00 2827 711942008 Lab 23 4 107.0 3750
528-5C 6.00 2827  7/18/2006 Lab 28 4 105.0 3710
§28-5D Hold Lab

Fracture Types

1 2 3 4 5
Cone Cone and Cane and Shear Columnar
Split Shear

Remarks:

286 Pertland Road, Gray, ME 04039-9586 » Tel (207) 657-2866 « Fax (207) 657-2840 » www.swcole.com



j I_.lwr.ln My N Report of Concrete Compressive Strength
~— me .movm ASTM C-31 & C-39
4l ENGINEERING,INC.

Project Name: PORTLAND - CHESTNUT STREET LOFTS -MATERIALS Project Number: 05-0623.1
TESTING
Client Contract Number:
Client: CHESTNUT STREET LOFTS, LLGC
General Concrete
Contractor: Supplier: DRAGON PRODUCTS

PLACEMENT INFORMATION

Date Cast: 6/28/2006 Time Cast: 1:30 Date Received: 6/29/20086
Placement Location: FOOTINGS 3 LINE : E LINE PIERS COM 5 LINE

Placement Method: PUMPED
Cylinders Made By: DMR

Placement Vol. (yd®): 50
Aggregate Size (in): 3/4

INITIAL CURING CONDITIONS DELIVERY INFORMATION
Temperatures Admixtures: POLYHEED 997
Minimum (°F) Maximum (°F)
TEST RESULTS
Siump (in) (C-143): 4 Load Number: 3
Air Content (%} {C-231): 5.1 Mixer Number: 154
Air Temp (°F): 70 Ticket Number: 4521692
Conc. Temp (°F) (C-1064): 71 Cubic Yards: 30
Design (psi): 3000
Cylinder Cylinder Cross
Cylinder Weight Diameter Sectional Date Of Age Fracture Load Strength
Designation (Ibs) (in}  Area(Iny Test Cure Type (days) Type {Kips) {psi)
628-6A 8.00 28.27 7/5/2008 Lab 7 4 85.0 3040
828-6B 8.00 2827  7/26/2006 Lab 28 4 120.0 4250
628-6C 8.00 28.27  T7I26/2006 Lab 28 4 123.0 4350
628-86D Hold Lab

Fracture Types

i 2 3 4 5
Cone Cone and Cone and Shear Columnar
Splt Shear

Remarks:

286 Portland Road, Gray, ME 04039-9586 - Tel (207) 657-2866 « Fax (207) 857-2840 » www.swcole.com



Report of Concrete Compressive Strength

mZQMmeWHZO HZO

Project Name: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS

TESTING
Client: CHESTNUT STREET LOFTS, LLC
General
Contractor:

PLACEMENT INFORMATION

ASTM C-31 & C-39

Project Number:

05-0623.1

Client Contract Number:

Concrete
Supplier:

DRAGON PRODUCTS

Date Cast: 7110/2006 Time Cast: 12:55
Placement Location: WALL ~C.6-->~A. 7 ON S LINE

PUMP
KLG

Placement Method:
Cylinders Made By:

INITIAL CURING CONDITIONS
Temperatures

Minimum (°F) Maximum (°F)

JEST RESULTS

Slump (in) {C-143): 5172
Air Content (%) (C-231): 6.0
Air Temp (°F): 85

Conc. Temp (°F) {C-1064): 75

Cylinder Cylinder Cross

Date Received:

Placement Vol. (yd®):
Aggregate Size (in):

7/11/20086

30
3/4

DELIVERY INFORMATION

L AR R U O LA A

Admixtures:

Load Number:
Mixer Number:
Ticket Number:
Cubic Yards:
Design (psi):

POLYHEED 987

1
169
4521833
10

3000

Cylinder Weight Diameter Sectionai  Date Of Age Fracture Load Strength
Designation (ibs) (in)  Area(in)*  Test Cure Type (days) Type (kips}) {psi)
628-7A 8.00 2827  7M7/2008 Lab 7 4 72.5 2570
6258-78 5.00 28.27 B/7/2008 Lab 23 4 110.5 3910
8628-7C 6.00 2827 8/7/2006 Lab 28 4 120.5 4260
828-7D Hold Lab
Fracture Types
4 2 3 4 5
Cone Cone and Cone and Shear Cotumnar
Split Shear
Remarks:

286 Portland Road, Gray, ME 04039-9536 » Tel (207) 657-2866 » Fax (207} 657-2840

* www.sweole.com
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E— m .ﬁOwLm ASTM C-31 & C-39

" § ENGINEERING, INC.

Project Name: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS Project Number: 05-0623.1
TESTING
Client Contract Number:
Client: CHESTNUT STREET LOFTS, LLG o wontract Number
General Concrete
Contractor: Supplier: DRAGON PRODUCTS

FLACEMENT INFORMATION

Date Cast: 7/18/20086 Time Cast: 2:20 Date Received: 7119/2008
Placement Location- ELEVATOR PIT, ENTRY WAY 1-A3TO 1-A, 1-ATO 58

Placement Method: PUMP

Placement Voi. {yd?): 21
Cylinders Made By: DMR

Aggregate Size (in): 3/4

INITIAL CURING CONDITIONS DELIVERY INFORMATION
Temperatures Admixtures: POLYHEED 997
Minimum {°F) Maximum {°F)

TEST RESULTS

Stump (in} (C-143): 53.25 Load Number: 2
Air Content (%) (C-231): 6.6 . Mixer Number: 186
Air Temp (°F): A a5 Ticket Number: 4521891
Conc. Temp (°F) (C-1 064): 81 Cubic Yards: 10.5
Design (psi): 3000
Cylinder Cylinder Cross
0<.§Qm.ﬂ Weight Dmmamﬂmﬁ Sectional Date Of Age Fracture Load Strength
Designation (Ibs) (in})  Area(ln)?  Test Cure Type (days) Type (kips) (psi)
628-8A 8.00 2827  7/25/2008 Lab 7 4 83.5 2950
628-88 6.00 2827  8/15/2006 Lzb 23 4 117.0 4140
628-8C 6.00 28.27  8/15/2006 Lab 28 4 118.0 4170
828-8D Hold Lab

Fracture Types

1 2 3 4 3
Cone Cone and Cone and Shear Columnar
Split Shear

Remarks:

288 Portiand Road, Gray, ME 04035-9586 « Tei (207) 657-2866 « Fax (207) 657-2840 » www.swcole.com



Report of Concrete Com pressive Strength

==SWCOLE

ENGINEERING,INC.

ASTM C-31 & C-39

Project Name: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS Project Number: 05-0623.1
TESTING
Client Contract Number:
Ciient: CHESTNUT STREET LOFTS, LLC
General Concrete
Contractor: Supplier: DRAGON PRODUCTS
PLACEMENT INFORMATION
Date Cast: 7/20/2006 Time Cast: 3:55 Date Received; 712112006
Placement Location: PIER FOOTING & GRADE BEAMS OFF 5 LINE
Placement Method: TAILGATE Placement Vol. (yd®): 21
Cylinders Made By:  DMR Aggregate Size (in): 3/4
INITIAL CURING CONDITIONS DELIVERY INFORMATION
Temperatures Admixtures: POLYHEED 997
Minimum (°F) Maximum (°F)
JESTRESULTS
Slump (in) (C-143): §.25 Load Number: 2
Air Content (%) (C-231): 54 Mixer Number: 154
Air Temp (°F): 85 Ticket Number: 4522049
Cone. Temp (°F) {C-1064): 80 Cubic Yards: 10.5
Design (psi): 3000
Cylinder Cylinder Cross
Cylinder Weight Diameter Sectional Date Of Age Fracture Load Strength
Designation {ibs) (in})  Area(ln)? Test Cure Type (days) Type (kips) {psh

628-9A £6.00 2827  7/25/2006 Lab 5 4 85.5 2320

628-88 6.00 2827  7/27/2008 Lab 7 4 71.5 2530

628-9C 6.00 28.27  8/17/2006 Lab 23 4 109.0 3860

£28-8D 8.00 2827  8M7/2008 Lab 28 4 105.0 3710

Fracture Types
1 2 3 4 5
Cone Cone and Cone and Shear Columnar
Split Shear
Remarks:

286 Portland Road, Gray, ME 04039-9586 « Tej

(207) 657-2866 » Fax {207) 657-2840 » www.swcole.

com



Report of Concrete Compressive Strenagth

mZQMmeWTZO HZO

ASTM C-31 & C-39

Project Name: PORTLAND - CHESTNUT STREET LOFTS -MATERIALS  Project Number: 05-0623.1
TESTING
Client Contract Number:
Client: CHESTNUT STREET LOFTS, LLC
General Concrete
Contractor: Supplier: DRAGON PRODUCTS
PLACEMENT INFORMATION
Date Cast: 7/21/2008 Time Cast: 1:05 Date Received: 712212008
Placement Location: PIERS A, B & C ON 6 LINE
Placement Method: TAILGATE Placement Vol. (yd?): 4
Cylinders Made By:  DMR Aggregate Size (in): 3/4
INITIAL CURING CONDITIONS DELIVERY INFORMATION
Temperatures Admixtures: POLYHEED 997
Minimum (°F) Maximum (°F)
TEST RESULTS
Stump (in) (C-143): 55 Load Numbenr: 1
Air Content (%) {C-231): 5.8 Mixer Number: 184
Air Temp (°F): a0 Ticket Number: 4522070
Conc. Temp (°F) (C-1064): 78 Cubic Yards: 4
Design (psi): 4000
Cylinder Cylinder Cross
Cylinder Weight Diameter Sectional Date Of Age Fracture Load Strength
Designation (Ibs) (in}  Area{ln®  Test Cure Type (days) Type (Kips) (psi)
628-10A 8.00 2827  7/28/2006 Lab 7 4 84.0 2870
628-10B 6.00 2827  8/18/2006 Lab 28 4 152.5 5390
628-10C 6.00 28.27  8/18/2006 Lab 28 4 143.5 5030
628-10D Hold lab
Fracture Types
1 2 3 4 5
Cone Cone and Cone and Shear Columnar
Split Shear
Remarks:

286 Portland Road, Gray, ME 04039-9586 » Tel (207} 657

-2866 « Fax (207) 657-2840 « www.swcole.com



Report of Concrete Compressive Strength

==SWCOLE

ENGINEERING,INC.

ASTM C-31 & C-39

Project Name: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS Project Number: 05-0623.1
TESTING
Client Contract Number:
Client: CHESTNUT STREET LOFT S, LLC
General Congcrete
Contractor: Supplier: DRAGON PRODUCTS
PLACEMENT INFORMATION
Date Cast: 7/24/2006 Time Cast: 2:45 Date Received: 71252006
Placement Location: E6 FOOTING
Placement Method: TAILGATE Placement Vol. (yd): 4.5
Cylinders Made By: JLD Aggregate Size (in): 3/4
INITIAL CURING CONDITIONS DELIVERY INFORMATION
Temperatures Admixtures: POLYHEED 997
Minimurm (°F) Maximum (°F)
JEST RESULTS
Siump (in) (C-143): Stump WR: 5.5 Load Number: 1
Air Content {%} {C-231): Air WR: 5.4 Mixer Number: 184
Alr Temp {°F): 80 Ticket Number: 4522070
Conc. Temp (°F) (C-1064): 83 Cubic Yards: 4.5
Design (psi): 3000
Cylinder Cylinder Cross
Cylinder Weight Diameter Sectional Date Of Age Fracture Load Strength
Designation {Ibs) (in)  Area(Iny Test Cure Type (days) Type {kips) (psi)

628-11A 8.00 2827  7/29/2006 Lab 5 4 105.0 3710

628-118B 8.00 28.27  8/21/2006 Lzb 28 4 139.5 4930

§28-11C 8.00 2827  8/21/2008 Lab 28 4 137.5 4860

£28-11D Hold Lab

Fracture Types
1 2 3 4 5
Cone Cene and Cone and Shear Columnar
Split Shear
Remarks:

286 Portland Road, Gray,

ME 04039-9586 « Tel {207) 6572866 » Fax (207) 657-2840 » www.swcole.com



= SWCOLE

i ENGINEERING,INC,

General
Contractor:

PLACEMENT INFORMATION

Report of Concrete Compressive Strength

CHESTNUT STREET LOFTS, LLC

ASTM C-31 & C-39

Project Name: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS Project Number: 05-0623.1

Client Contract Number:

Concrete
Supplier: DRAGON PRODUCTS

Date Cast:

Placement Method:

Cylinders Made By:

INITIAL CURING CONDITIONS

Time Cast:
Placement Location: EB PIER SLAR ENTRANCE 5C

Minimum (°F)

TEST RESULTS

Temperatures

Maximum (°F)

Slump (in) (C-143):

Air Content (%) {C-231):
Air Temp {°F):
Conc. Temp (°F) (C-1064):

Slump WR:

Cylinder Cylinder

Date Received: 712612006

Placement Vol. (yd?®): 2
Aggregate Size (in): 34

BELIVERY INFORMATION

Admixtures: POLYHEED 997
Load Number: 1

Mixer Number: 168

Ticket Number: 4522130

Cubic Yards: 2

Design (psi): 3000

Cylinder Weight Diameter Sectional Age Fracture  Load Strength
Designation Cure Type (days) Type (kips) (psi)
828-12A Lab 5 4 92.5 3270
628-128 Lab 28 4 128.0 4530
628-12C Lab 28 4 124.0 4390
628-12D Lab
Fracture Types
4 5
Shear Columnar
Remarks:

286 Portland Read, Gray, ME 04035-9586 » Tel (207) 657-2866 » Fax (207) 657-2840 - www.swcole.com



Report of Concrete Compressive Strenath

=3SWCOLE

mZOHmeWHZO INC.

Project Name: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS

TESTING
Client: CHESTNUT STREET LOFTS, LLC
General
Contractor:

PLACEMENT INFORMATION

ASTM C-31 & C-39

Project Number: 05-0623.1

Client Contract Number:

Concrete

Supplier: DRAGON PRODUCTS

Date Cast: 8/2/2006 Time Cast: 824 Date Received: 8/3/2008
Placement Location: SLAB - BASEMENT LEVEL
Placement Method: PUMP Placement Vol. (yd®): 42
Cylinders Made By: KLG Aggregate Size (in): 3/4
INITIAL CURING CONDITIONS DELIVERY INFORMATION
Temperatures Admixtures: FIBER/NO AIR /
Minimum (°F) Maximum (°F) POLYHEED 997
TEST RESULTS
Slump {in) {C-143): 575 Load Number: 3
Air Content (%) (C-231): 2.6 Mixer Number: 190
Air Temp (°F): 80 Ticket Number: 4522241
Conc. Temp (°F) (C-1064): 83 Cubic Yards: 10
Design (psi): 4000
Cylinder Cylinder Cross
Cylinder Weight Dmmu..:mﬁmﬁ Sectional Date Of Age Fracture Load Strength
Designation (Ibs) (iny  Area(ln) Test Cure Type (days) Type (kips) (psi)

628-13A 6.00 2827 8/9/2008 Lab 7 4 103.5 3660

628-13B 6.00 28.27  8/30/2008 Lab 28 4 151.5 5360

628-13C 5.00 28.27  8/30/2006 Lab 23 4 142.5 5040

628-13D Hold Lab

Fracture Types
1 2 3 4 5
Cone Cone and Cone and Shear Coturnnar
Split Shear
Remarks:

286 Portland Road, Gray, ME 04039-9586 » Tel (207) 657-2866 « Fax (207) 657-2840

* www.swcole.com



Report of Concrete Compressive Strenqgth
ASTM C-31 & C-39

mZQMmeWHZO HZO

Project Name: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS Project Number: 05-0623.1
TESTING
Client Contract Number:
Client: CHESTNUT STREET LOFTS, LLC
Generai Concrete
Contractor: Supplier: DRAGON PRODUCTS

PLACEMENT INFORMATION

Date Cast: 8/15/2006 Time Cast: 8:12 Date Received: 9/16/2006
Placement Location: INTERIOR FLOOR SLABS FIRST AND SECOND LEVEL

Placement Method: PUMP
Cylinders Made By: SEB

Placement Vol. (yd?):
Aggregate Size (in): 3/4

INITIAL CURING CONDITIONS DELIVERY INFORMATION
Temperatures Admixtures: POLYHEED 997
Minimum ({°F) Maximurmn (°F)

TEST RESULTS

Slump (in} (C-143): Slump WR: 55 Load Number: 4
Air Content (%) (C-231): Air WR: 2.0 Mixer Number: 181
Air Temp (°F): 69 Ticket Number: 4522412
Conc. Temp (°F) (C-1064): 66 Cubic Yards: 10
Design (psi): 4000
Cylinder Cyvlinder Cross
O«::am.ﬂ Weight Dmmﬂmﬁmﬂ Sectional Date Of Age Fracture Load Strength
Designation (Ibs) (in)  Area(In)* Test Cure Type (days) Type (kips) {psi)
628-14A 6.00 28.27  9/22/2006 Lab 7 4 127.5 4510
628-148 10/13/2006 Lab 28
628-14C 10/13/2008 Lab 28
628-14D Hold Lab

Fracture Types

1 2 3 4 5
Cone Cone and Cone and Shear Columnar
Split Shear

Remarks:

286 Portland Road, Gray, ME 04039-9586 « Tel {207) 657-2866 - Fax (207) 657-2840 www.swcole.com



Report of Concrete Compressive Strenqgth

==SWCOLE

ENGINEERING,INC.

Project Name: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS

TESTING
Client: CHESTNUT STREET LOFTS, LLC
General
Contractor:

PLACEMENT INFORMATION

ASTM C-31 & C-39

Project Number: 05-0623.1

Client Contract Number:

Concrete
Supplier: DRAGON PRODUCTS

Date Cast: 9/15/2008 Time Cast: 11:02

Placement Location: INTERIOR FLOOR SLABS LEVELS1&2

Placement Method: PUMP
Cylinders Made By: SEB

INITIAL CURING CONDITIONS

Date Received: 9/M16/2006

Placement Vol. {yd®): 140
Aggregate Size (inj: 3/4

DELIVERY INFORMATION

Temperatures Admixtures: PCOLYHEED 997
Minimum {°F) Maximum {°F)
JEST RESULTS
Stump {in} (C-143): Slump WR: 5.5 Load Number; 11
Air Content (%} (C-231): Air WR: 22 Mixer Number: 173
Air Temp {°F): 74 Ticket Number: 4522925
Conc. Temp (°F) (C-1064): 69 Cubic Yards: 10
Design (psi): 4000
Cylinder Cylinder Cross
Cylinder Weight Diameter Sectional Date Of Age Fracture [Load Strength
Designation (tbs) (in}  Area(ln?  Test  Cure Type {days) Type (kips) (psi)

628-15A 6.00 2827  9/22/2006 Lab 7 4 125.5 4440

£28-15B 6.00 28.27  10/13/2006 Lab 28 4 144.0 5090

628-15C £.00 2827  10/13/2006 Lab 28 4 156.0 5520

628-15D Hold Lab

Fracture Types
1 2 3 4 5
Cone Cone and Cone and Shear Columnar
Split Shear
Remarks:

286 Portland Road, Gray, ME 04039-9586 » Te] (207) 657-2866 » Fax (207) 657-2840 » www.sweole.com



m nomvlm Report of Concrete Compressive Strength
FII
monmeEonZn ASTM C-31 & C-39

Project Name: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS Project Number: 05-0623.1
TESTING
Client Contract Number:
Client: CHESTNUT STREET LOFTS, LLC
General Concrete
Contractor: Supplier: DRAGON PRODUCTS

PLACEMENT INFORMATION

Date Cast: 9/15/2006 Time Cast: 8:12 Date Received: 9/16/2006
Placement Location: INTERIOR FLOOR SLABS FIRST AND SECOND LEVEL

Placement Method: PUMP
Cylinders Made By: SEB

Piacement Vol. (yd®): 140
Aggregate Size (in): 3/4

INITIAL CURING CONDITIONS DELIVERY INFORMATION
Temperatures Admixtures: POLYHEED 897
Minimum {°F) Maximum (°F)
TEST RESULTS
Slump {in} {C-143): Slump WR: 5.5 Load Number: 4
Air Content (%} {C-231): Alr WR: 2.0 Mixer Number: 191
Alr Temp (°F): 69 Ticket Number: 4522412
Conc. Temp {°F) (C-1064): &6 Cubic Yards: 10
Besign (psi): 4000
Cylinder Cylinder Cross
Cylinder Weight Diameter Sectional Date Of Age Fracture Load Strength
Designation (ibs) (in)  Area(lny  Test  Cure Type (days) Type (kips) {psi)
828-14A 5.00 2827  9/22/2006 lLab 7 4 127.5 4510
528148 8.00 28.27  10/13/2008 Lab 28 4 153.0 5410
628-14C €.00 28.27  10/13/2008 Lab 28 4 154.5 5470
628-14D Hold Lab

Fracture Types

1 2 3 4 5
Cone Cone and Cone and Shear Columnar
Split Shear

Remarks:

288 Portland Road, Gray, ME 04039-9586 « Tel (207) 657-2866 « Fax (207) 657-2840 www.swcole.com



Report of Concrete Compressive Strength

= SWCOLE

ENGINEERING,INC.

Project Name: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS

TESTING
Client: CHESTNUT STREET LOFTS, LLC
General
Contractor:

PLACEMENT INFORMATION

ASTM C-31 & C-39

Project Number: 05-0623.1

Client Contract Number:

Concrete
Supplier: DRAGON PRODUCTS

Date Cast: 8/21/2006 Time Cast: 8:26
Placement Location: 3RD & 4TH SLAB

Piacement Mesthad: PUMP
Cylinders Made By: DMR

INITIAL CURING CONDITIONS

Date Received: /22120086

Placement Vol. (yd?): 186
Aggregate Size (in): 3/4

DELIVERY INFORMATION

Temperatures Admixtures: POLYHEED 997
Minimum (°F) Maximum {°F)
TEST RESULTS
Slump (in) (C-143): 5.5 Load Number: 6
Air Content (%) (C-231): 2.0 Mixer Number: 154
Air Temp {°F): 65 Ticket Number: 4523023
Conc. Temp (°F) (C-1064): 68 Cubic Yards: 10
Design (psi): 4000
Cylinder Cylinder Cross
Cylinder Weight Diameter Sectional Date Of Age Fracture Load Strength
Deasignation {Ibs) {in)  Area(ln)? Test Cure Type (days) Type (kips) {psi}

628-168A 6.00 2827  9/28/2008 Lab 7 4 99.5 3520

£528-16B 6.00 28.27  10/19/2006 Lab 28 4 163.5 5780

628-16C 6.00 28.27  10/19/2006 Lab 28 4 153.5 5430

§28-16D Hold Lab

Fracture Types
1 2 3 4 5
Cone Cone and Cone and Shear Columnar
Split Shear
Remarks:

286 Portland Road, Gray, ME 04039-9586 « Te| (207) 857-2866 « Fax (207) 657-2840 « www.swcole.com



Project Name: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS

m 9

'COLE

ENGINEERING,INC.

Report of Concrete Compressive Strength

TESTING

Client:

General
Contractor:

CHESTNUT STREET LOFTS, LLC

PLACEMENT INFORMATION

ASTM C-31 & C-39

Project Number: 05-0623.1

Client Contract Number:

Concrete

Supplier: DRAGON PRODUCTS

Date Cast: §/21/2006 Time Cast: 11:00 Date Received: 9/22/2006
Placement Locaticn: 3RD & 4TH SLAB
Placement Method: PUMP Placement Vol, (yd®): 196
Cylinders Made By:  DMR Aggregate Size (in): 3/4
INITIAL CURING CONDITIONS DELIVERY INFORMATION
Temperatures Admixtures: POLYHEED 997
Minimum (°F) Maximum {°F)}
TEST RESULTS
Slump (in) {C-143): 575 Load Number: 15
Air Content (%) (C-231) 2.0 Mixer Number: 173
Air Temp {°F): Ticket Number: 4523033
Conc. Temp {°F) (C-1064): 59 Cubic Yards: 10
Design (psi): 4000
Cylinder Cylinder Cross
Cylinder Weight Diameter Sectional Date Of Age Fracture Load Strength
Designation (Ibs) (in)  Area(in)? Test Cure Type (days) Type (kips) (psi)

628-17A 5.00 2827  9/28/2008 Lab 7 4 103.0 3640

628-17B 8.00 2827  10/19/2006 iLab 28 4 166.5 5890

628-17C 6.00 28.27  10/18/2006 Lab 28 4 161.5 5710

§28-17D Hold Lab

Eracture Types
1 2 3 4 5
Cone Cone and Cone and Shear Columnar
Split Shear
Remarks:

286 Portland Road, Gray, ME 04039-9586 « Tel (207) 857-2866 » Fax (207} 657-2840 - www.swcole.com



Report of Concrete Compressive Strenqgth

=SWCOLE

mZQMmeWHZO INC.

ASTM C-31 & C-3%

Project Name: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS Project Number: 05-0623.1
TESTING
Client Contract Number:
Client: CHESTNUT STREET LOFTS, LLC
General Concrete
Contractor: Supplier: DRAGON PRODUCTS

PLACENMENT INFORMATION

Date Cast: 10/3/2008 Time Cast: 825
Placement Location: SLABS FLOCRS 5&6

Placement Method: PUMP
Cylinders Made By: JRD

INITIAL CURING CONDITIONS

Date Received: 10/4/2008

Placement Vol, (yd®): 190
Aggregate Size (in): 3/4

DELIVERY INFORMATION

Temperatures Admixtures: POLYHEED 9%7 /
Minimum (°F) Maximum (°F) POZZUTEC 20 1%
TEST RESULTS
Siump (in} (C-143): 6 Load Number: 5]
Air Content {%} (C-231): 2 Mixer Number: 170
Air Temp {°F): 51 Ticket Number: 4523212
Conc. Temp (°F) (C-1084): 87 Cubic Yards: 10
Design (psi): 4000
Cylinder Cylinder Cross
Cylinder Weight Diameter Sectional Date Of Age Fracture Load Strength
Designation (Ibs) {in)  Area(lny? Cure Type (days) Type {kips) {psi)

628-18A 6.00 28.27  10M0/2006 Lab 7 4 94.5 3340

628-18B 10/31/2006 Lab 28

828-18C 10/31/2008 Lab 28

628-18D Lab

Fracture Types
1 2 4 5
Cone Cone and Shear Columnar
Split
Remarks:

286 Portland Road, Gray, ME 04039-9586 « Tet {207) 657-2866 » Fax (207) 657-2840 » www.swcole.com



Report of Concrete Compressive Strenath
ASTM C-31 & C-39

MZOHmeEZQ MZO

Project Name: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS Project Number: 05-0623.1
TESTING
Client Contract Number:
Client: CHESTNUT STREET LOFTS, LLC
General Concrete
Contractor: Supplier: DRAGON PRODUCTS

PLACEMENT INFORMATION

Date Cast: 10/3/2006 Time Cast: 10:55 Date Received: 10/4/2006
Placement Location: SLABS FLOORS S5 &8

Placement Method: PUMP
Cylinders Made By: JRD

Placement Vol. (yd®): 180
Aggregate Size (in): 3/4

INITIAL CURING CONDITIONS DELIVERY INFORMATION
Temperatures Admixtures: POLYHEED 997 /
Minimum (°F) Maximum (°F) POZZUTEC 20 1%
TEST RESULTS
Slump {in) {C-143): 6 Load Number: 16
Air Content (%) (C-231): 2 Mixer Number: 173
Air Temp {°F): 62 Ticket Number: 4523223
Conc. Temp (°F) (C-1084): 87 Cubic Yards: 10
Design (psi): 4000
Cylinder Cylinder Cross
Cylinder Weight Diameter Sectional Date Of Age Fracture Load Strength
Designation {Ibs) (i}  Area(lnf*  Test  Cure Type (days) Type (kips) (psi)

528-18A 6.00 2827  10/10/2006 Lab 7 4 93.0 3290

628-19B 10/31/2008 Lab 28

628-19C 10/31/2006 Lab 28

£§28-18D Hold Lab

Fracture Types

1 2 3 4 D
Cone Core and Cone and Shear Columnar
Split Shear

Remarks:

286 Portland Road, Gray, ME 04039-9586 « Tel (207) 657-2866 + Fax (207) 657-2840 + www.swcole.com



Report of Concrete Com pressive Strength

= SWCOLFE

ENGINEERING,INC.

Project Name: PORTLAND - CHESTNUT STREET LOETS - MATERIALS

TESTING

ASTM C-31 & C-39

Project Number: 05-0623.1

Client Contract Number:

Client: CHESTNUT STREET LOFTS, LLC
General Concrete
Contractor: Supplier: DRAGON PRODUCTS

PLACEMENT INFORMATION

Date Cast: 10/10/2006 Time Cast: 1110
Placement Location: 7TH & 8TH FLOOR SLABS

Placement Method: PUMP

Cylinders Made By: DMR

INITIAL CURING CONDITIONS
Temperatures

Date Received: 10/11/2006

Placement Vol. (yd®): 160
Aggregate Size (in): 3/4

DELIVERY INFORMATION

Admixtures: POLYHEED 297 &
Minimum (°F) Maximum (°F) POZZUTEC 1%
TEST RESULTS
Siump {in) {C-143): 55 l.oad Number: 14
Air Content (%) (C-231): 1.8 Mixer Number: 175
Air Temp (°F): 65 Ticket Number: 4523381
Conc. Temp (°F) {C-1064): 63 Cubic Yards; 10
Design (psi): 4000
Cylinder Cylinder Cross
Cylinder Weight Diameter Sectional Date OFf Age Fracture Load Strength
Designation (Ibs) Area(In)* Test Cure Type (days) Type (kips) (psi)

528-21A 2827  10/17/2006 Lab 7 4 110.5 3910

628-21B 2827  11/7/20086 Lab 28 4 156.0 5520

628-21C 28.27  11/7/2008 Lab 28 4 170.5 6030

£28-21D Hotd Lab

Fracture Types
2 3 4 5
Cone and Cene and Shear Columnar
Split Shear
Remarks:

286 Portland Road, Gray, ME 04039-9586 « Tel (207) 657-2866 « Fax (207) 657-2840

* www.swceole.com



Wimﬁ\ﬁth Report of Field Density

ENGINEERING,INC. ASTM D2922

Project Number, 05-0623.1

Project: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING
Client CMCS/ILLC

Field Density Test Results

Moisture !
Elev Test Dry  Content Compaction Required
Test# TestDate Tech TestLocation Feet Depth LabiD Density Percent Percent  Compaction
1 4/20/2006 PJC  NW CORNER 38 12 48820 128.0 6.4 4.4 5]
2 4/20/2008 PJO  NW CORNER 36' 12 4892 130.0 6.3 959 95
Laboratory Compaction Test Reference
. Optimum
Max Dry Moisture
Date Density Content
Lab ID Received Material Source Material Type Method PCF %) comments
4892G  4/21/2006 Colex Quarry Struetural Fil ASTM D-1557 Modified G 135.6 6.8
Elevation Notes: Comments:
eV Ema By

Thursday, April 27, 2006

Page 1 of 4



fmgﬁorm Report of Field Density

ENGINEERING,INC. ASTM D2922

Project: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING Project Number:  05-0623.1
Client CMCS/ILLC

Field Density Test Results

) Moisture
Elev Test Dry Content Compaction Required
Test# TestDate Tech TestLocation Feet Depth [ab|D Density Percent Percent  Compaction
3 4/21/2006 JRD  NORTHERLY CORNER 8 10 4882G 128.6 5.6 95,6 95
’ BASEMENT EXCAVATION BSW
4 412172006 JRD  NORTHERLY CORNER 3 8 4882G 128.8 8.0 95.0 95
BSW ’
5 412112006 JRD NORTHERLY CORNER 1 1C 4892G 132.7 5.8 §7.8 85
BSW
6 4/21/2006 JRD NORTHERLY CORNER 10 10 48826 120.5 8.7. 955 a5
BSW '
Laboratory Compaction Test Reference
Optimum
Max Dry Moisture
Date Density Content
Lab ID Received Material Source Material Type Method PCF (%) " comments
4882G 4/21/2008 Colex Quarry Structural Fill ASTM D-1557 Modified c 135.6 . 6.8

Elevation Notes: Comments:
BSW = BELOW SIDEWALK

Thursday, April 27, 2006 Page 1 of 1



Report of Field Density
mZQmeEZQ Hzn ASTM D2922

Project: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING _u_.o_.moﬁ Number: 05-0823.1
Client: CMCS/LLC

Field Density Test Results

Moisture
Elev Test Dry Content Compaction Required
Test# TestDate Tech TestLocation Feet Depth LahID Density Percent Percent  Compaction
7 4/21/2008 NWM NW CORNER 40 8 48926 1326 4.9 97.8 o5
8 421/2006 NWM NW CORNER _ 36 8 48526 1312 5.1 968 C g8
9 4212006 NWM NWCORNER 37 &  4892G 1333 5.8 983 T
10 T 421/2008  NWM NW CORNER 38 6 48926 1347 5.9 993 95
11 &/21/2006 NWM NW CORNER o 38§ 48826 12903 6.4 954 e -
Laboratory Compaction Test Reference
Optimum
Max Dry Moisture
Date Density Content
Lab ID Received Material Source Material Type Method PCF (%) comments
48926 4/21/2006 Colex Quary _ Structural Fill ASTM D-1557 Modifled C 1356 6.8

Elevation Notes: Comments:

'\2.\

wf\ﬁ

Reviewed By

Wednesday, May 31, 2005

Page 1 of 1



S==SWCOLE Report of Field Density

ENGINEERING.INC. ASTM D2922

Project: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING Project Number: 05-0623.1

Client: CMCS/LLC

Field Density Test Results

Moisture
Elev Test Dry  Content Compaction Required

Test# TestDate Tech TestLoczfion Feet Depth LabID Density Percent Percent  Compaction
12 4/26/2006 JRD NORTHERLY CORNER g 10 4892G 1308 5.5 98,3 95

BASEMENT EXCAVATION BSW

TEST 1
13 4/26/2006 JRD NORTHERLY CORNER g 10 4892G 131.3 54 96.8 a5

BASEMENT EXCAVATION BSW

TEST 2

Laboratory Compaction Test Reference

Optimum
Max Dry Moisture
Date Density Content
Lab ID Received Material Source Material Type Method PCF &) Comments
4892G  4/21/2006 Colex Quarry Structoral Fill ASTM D-1557 Modified C 135.6 6.3

Elevation Notes:

Comments:

BSW = BELOW SIDEWALK

T
lewed By

Thursday, April 27, 2008

Page 1 of 1



=SWCOLE Report of Field Density
ENGINEERING,INC, ASTM D2922

Project: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING
Client: CHESTNUT STREET LOFTS, LLC

Project Number;  05-0623.1

Field Density Test Results

Moisture
Elev Test Dry  Content Compaction Required
Test# TestDate Tech TestLocation Feet Depth {abip Density Percent Percent  Compaction
14 6M5/2006 JLD & OFF5A3 52 12 48926 1333 7.0 98,3 95
15 En5j7006° JID T 6 SOUTHOFEAS — — 52 12 T 493G T g4 T 9a 98.4 o5
J.m m\ww.&m.-. NIGY .w:ol_uw a3 T T TR TR e 1303 88 Tda1 T Tos
- Laboratory Compaction Test Reference
Optimum
Max Dry Moisture
Date Density Content
Lab 1D Received Material Source Material Type Method PCF {%) Comments
4892G _ 4/21/2006 Colex Quarry _Structural il ASTM D-1557 Modified C 1356 6.8

Elevation Notes: Oo:.:sm:ﬂm

\Mﬂ\\f\)

Reviewed By

Monday, June 19, 2006 ’ - T

vmwm 10f1



=SWCOLE

Report of Field Density

ENGINEERING,INC.

Project: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING
Client: CHESTNUT STREET LOFTS, LLC

Field Density Test Results

ASTM D2922

Project Number:  05-0623.1

Moisture
Elev Test Dry Content Compaction Required
Test# TestDate Tech Testlocation Feet Depth Lab[D Density Percent Percent  Compaction
17 6/212008 KLG D.2, 5 EXTERIOR BACKFILL  47.5 10 48926  133.0 5.8 98.1 85
18 6/21/2008 KLG D.2, 5 EXTERIOR BACKFILL 48 10 48926 1321 46 87.4 95
19 6172006 KLG D2 5 EXTERIOR BACKFILL 485 10 48926 1335 35 98.5 g5
207 8212006 KLG D.2,5 EXTERIOR BAGKFILL 48 10 4892G  130.5 6.1 96.2 95
21 6/21/2006 KLG D.2, 4 EXTERIOR BACKFILL 47 10 48826 131.0 58 96.5 95
22 6212008 KLG D.2, 5 EXTERIOR BACKFILL _ 49.5 10 4892G 1318 5.8 97.2 95
23 61212006 KLG D2 5 EXTERIOR BAGKFILL S5 10 48926 1315 49 97.0 85
24 8212008 KLG 0.2, 4.5 EXTERIOR BACKFILL 510 10 4892G  130.7 4.0 96.4 95
Laboratory Compaction Test Reference
Optimum
Max Dry Moisture
Date Density Content
Lab ID Received Material Source Material Type Method PCF %) comments
48926 4/21/2008 ColexQuarry _ Structural Fil ASTM D-1557 Medified C 1358 6.8
Elevation Notes: Comments:
\\ Reviewed By

Friday, June 23, 2008

Page 1of 1



Project: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING

Client: CHESTNUT STREET LOFTS, LLC

SiSWCOLE

ENGINEERING,INC.

Report of Field Density
ASTM D2922

Project Number:  05-0623.1

Field Density Test Results

Moisture
Elev Test Dry  Content Compaction Required
Test# TestDate Tech TestLocation Feet Depth [abID Density Percent Percent  Compaction
25 8/22/2006 DMR D.2 -25 455 10 48926 1287 37 94.9 95
" 26 6/22/2006 DMR D2 -26 50.5 10 4892G 129.9 3.6 95.8 g5
27 6/22/2006 DMR D2 -2.4 48.5 10 48926 1316 4.3 97.1 95
28 6/22/2006 DMR C.3 2 OFF RIGHT SIDE 41.0 10 48926 1286 4.0 94.8 95
285 8/22/2006 DMR (.3 2' OFF BACK SIDE 40.0 10 4892G 128.9 3.9 95.1 95
30 6/22/2006 DMR D.2 LINE 26+ 10 51.0 10 48926 129.8 4.1 95.7 85
Laboratory Compaction Test Reference
Optimum
Max Dry Moisture
Date Density Content
Lab ID Received Material Source Material Type Method PCF (%) comments
4892G  4/21/2006 Colex Quarry Structural Fil ASTM D-1557 Modified C 135.6 6.8
Elevation Notes: Comments:

g Sle

\\N. Reviewed By

Monday, June 26, 20086

Page 1 of 1



Project:

_._._f. SWCOLE

ENGINEERING,INC.

PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING

Report of Field Density
ASTM D2922

Project Number:  05-0623.1
Client: CHESTNUT STREET LOFTS, LLC
Field Density Test Results
Moisture
Elev Test Dry Content Compaction Required
Test# TestDate Tech TestLocation Feet Depth Lab|D Density Percent Percent  Compaction
31 6/23/2008 KLG D2 1 ~48 8 48926 1323 48 97.6 95
32 6232006 KLG D21 ~43 8  4892G 1324 32 97.6 95
33 6/23/2006 KLG D2 1 ~495 8  4892G  130.1 3.7 95.9 95
34 5/23/2006 KLG D2 1 ~50 B 4892G 1207 4.0 956 95
35  B8/23/2008 KLG E 2 o ~51 10 48926 13041 44 95.9 95
36  6/23/2006 KLG E 3 ~51 .10 48826 130.3 5.0 96.1 85
Laboratory Compaction Test Reference
Optimum
Max Dry Moisture
Date Density Content
Lab ID Received Material Source Material Type Method PCF %} comments
4892G  4/21/2006 Colex Quary Struetural Fill ASTM D-1557 Modified ¢ 135.6 6.8
Elevation Notes: Comments:

A

e Reviewed By

Monday, June 26, 2006

Page 1 of 1



mgﬁomu.m Report of Field Density

ENGINEERING,INC, ASTM D2922

Project: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING Froject Number:  05-0623.1
Client: CHESTNUT STREET LOFTS, LLC

Field Density Test Results

Moisture
Elev Test Dry  Content Compaction Required
Test# TestDate Tech TestLocation Feet Depth LabID Density Percent Percent  Compaction
37 782006 JLD C.6-D.2 | LNE 485 10 48926 12585 3.3 95.6 a5
38 7/6/2006 JID CB-D2 ILUNE 48,58 10  4892G 1205 33 955 o5
39 762008 JD 4 OFFDZ 14 ’ 55.0' 10 48826 12941 3.7 95,2 TTes
40 762006  JLD E LUNE, 1-4 55.5 8  5232G 1194 33 98.7 95 B
a1 7/62006  JLD ELINE, 14 56' 8  5232G  120.2 3.1 993 95
T4z 7/6/2006  JLD 4 OFF D.2, 1 LINE 555 10 48926 1308 3.9 96.5 95
43 7e/2006 JD C6-D2 1LNE "4g 10 48926 1295 2.9 95.5 45
44 7/8/2008  JLD CB-D2 1LINE 495 10 4852G 1294 3.8 95.4 T es
45 7/6/2006  JLD C6-D2 t1LINE 505 10  4892G 1300 41 95.9 g5
-Mm,-.ia.\,a\moom - JID C6-D31LNE ; 51 10 48926 131.4 3.0 g9 o5
Laboratory Compaction Test Reference
Optimum
Max Dry Moisture
Date Density Content
Lab ID Received Material Source Material Type Method PCF (%) Comments
4892G 42172006 Colex Quarry Structural Fill ___ASTM D-1557 Modified C 1356 5.8
52326 E@m,:moom Existing Fill _...63 Yarmouth _Structural Fill ASTM D-1557 Modifled A 121.0 9.6

Elevation Notes: Comments:

Reviewed By

-

\

Monday, July 10, 2006 ) ‘ o ) Page 1 of 1



=SWCOLE

| ENGINEERING,INC,

Report of Field Density

ASTM D2922

Project Number:  05-0623.1

Project: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING

Client. CHESTNUT STREET LOFTS, L

LC

Field Density Test Results

Moisture
Elev Test Dry ~ Content Compaction Regquired
Test? TestDate Tech TestLocation Feet Depth LabiD Density Percent Percent  Compaction
47 7712006 KG D-21 52 10 5268G 126.7 33 85.0 95
48 777720068 KLG D-2 15 525 10 5268G 1305 40 97.8 95
Laboratory Compaction Test Reference
Optimum
Max Dry Moisture
Date Density Content
Lah ID Received NMaterial Source Material Type Method PCF %) comments
5268G  6/26/2006 blended onsite Structural Fill ASTM D-1857 Modified C 1334 7.1

Elevation Notes;

Monday, July 10, 2006

Comments:

Z
7

Reviewed By

———

Fage 1 of 1



Tuesday, July 1 ..Mcom i

.l.!..m 'COLE Report of Field Density
ENGINEERING.INC, ASTM D2922

Project Number:  05-0623.1

Project: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING
Client CHESTNUT STREET LOFTS, LLC

Field Density Test Results

Moisture

Elev Test Dry  Content Compaction Required

Test# TestDate Tech TestLocation

Feet Depth LabID Density Percent Percent  Compaction
45 7M11/2006  JLD 1-3,B3-D.2 46.5' 10 4B92G 1307 3.9 6.4 95
" 50 -ﬂw:moom JD 1-3B3-D2 465 10 489206 1298 3.0 957 95
Laboratory Compaction Test Reference
Optimum
Max Dry Moisture
Date Density Content
Lab IO Received Material Source Material Type Method PCF %) Comments
48926 . &mimoom. Colex 9..&3 Structurat Fill ASBTM D-1857 Modified ¢ 1358 8.8
Elevation Notes: Comments:

&\\ mmm%%@%

Page 1 of 1



= SWCOLE Report of Field Density
ENGINEERING,INC. ASTM D2922

Project: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING Project Number:  05-0623.1

Client: CHESTNUT STREET LOFTS, LLC

Field Density Test Results

Moisture
Elev Test Dry Content Compaction Required
Test# TestDate Tech TestLocation Feet Depth LabiD Density Percent Percent  Compaction
517 71202006 JD 1-3.B3.B2 T 4BE 10 48926 1319 45 97.3 95

Laboratory Compaction Test Reference

Optimum
Max Dry Moisture

Date Density Content

Lab ID Received Material Source Material Type Method PCF (%) comments
hm‘mNO 4/21/2008 Colex Quarry . .mn.EoE_..mN ﬂw_._ ASTM DB-1557 Modified O 135.6 6.8

Elevation Notes: Comments:

€ ro—
\\ x%ms&%;v

.ﬁ._cwmamv.. July 13, 2008

Page 1of1



jmghom.sm Report of Field Density

I ENGINEERING,INC. ASTM D2922

Project Number: 05-0623.1

Project: PCRTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING
Client. CHESTNUT STREET LOFTS, LLC

Field Density Test Results

Moisture
Elev Test Dry Content Compaction Required
Test# TestDate Tech Test Location Feet Depth LabiD Density Percent Percent  Compaction
52 7/13/2006 JLD 1-3,B.3-D.2 466" 10 4892G 1329 7.6 28.0 95
53 7/13/2008 JLD C-C6,1LNE T 485 7T 10 48926 1353 6.2 99.8 -
54 7/13/2006 JLD 8-C5UNe mmmm_ 10 48926 1348 6.2 993 g
Laboratory Compaction Test Reference
Optimum
Max Dry Moisture
Date Density Content
Lab ID Received Material Source Material Type Method PCF (4 comments
48926 4/21/2006 Colex Quamy Structural Fil_ ASTM D-1557 Modified C 1356 68
Elevation Notes:

Comments: ‘..ii..

A a9
\\ wUmimEma By

Monday, July 24, 2006 T

nmmm 10f1



Client:

= SWCOLE

ENGINEERING,INC.

CHESTNUT STREET LOFTS, LLC

Report of Field Density

ASTM D2922

Froject: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING P

Field Density Test Results

roject Number:  05-0623.1

Moisture
Elev Test Dry Content Compaction Required
Test# TestDate Tech TestLocation Feet Depth Lab|D Density Percent  Ppercent Compaction
§5 711412006 JLD SLINE A7-D2 485 10 48926 1324 6.2 97.6 95
56  7M4/2006 JLD S5LINE.A7-D2 486 107 28836 12677 s T 952 gy
57 7/14/2006 JD S5LINE A7-D2 46 10 .-Hm_wmoi!g.mmn T8 TTeie T s
58  7/14/2006 JLD S LINE, A7-D.2 496 10 48826 T3y TBe 986 95 ~
59  7/14/2006 JLD 5LINE. A7-D.2 50.6' ha|!gmmmo 1284 87 g54  Tes”
Laboratory Compaction Test Reference
Optimum
Max Dry Moisture
Date Density Content
Lab [D Received Material Source Material Type Method PCF %) Comments
4892G  4/21/2006 Colex Quarry Structural Fill_ ASTM D-1557 Modified C 1356 68
Elevation Notes: Comments:
v\ Reviewed By &

Monday, July 24, 2006

Page 1 of 1



= SWCOLE

ENGINEERING,INC.

Report of Field Density

Project: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING

Client:

CHESTNUT STREET LOFTS, LLC

Field Density Test Results

ASTM D2922

Project Number: 05-0623.1

Moisture
Elev Test Dry Content Compaction Required
Test# TestDate Tech TestLocation Feet Depth {abID Density Percent Percent  Compaction
60  7/18/2008 DMR 3 QUTSIDE 5 LINE - & a4t 12 5268G  127.2 5.6 85.4 $5
61 7182008 DMR 2 OUTSIDESLINE-B —  4¥ 12 5268G  127.8 5.0 $5.8 T
82  7/18/2006 DMR 6 OUTSIDESLine. 41 12 5377G 1238 6.0 9.8 95
BETWEENB & C o ] ~
Laboratory Compaction Test Reference
Optimum
Max Dry Moisture
Date Density Content
Lab ID Received Material Source Material Type Method PCF %) comments
5268G  B/26/2006 blended onsite __ Struetural Fil ASTM D-1557 Modified . 133.4 7.1
5377G 7102006 Colex Gray Pit . Granular Borrow ASTM D-1557 Modified A 127.7 8.3

Elevation Notes:

.Emmum«. July 25, 2006

Comments:

[ G

Q\l

Reviewed mw¥

Page 1of 1



....J.m mOﬁm Report of Field Density
mZQHmeEZQ ASTM D2922

Project Number;  05-0623.1

Project: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING
Client: CHESTNUT STREET LOFTS, LLC

Field Density Test Results

Moisture
Elev Test Dry  Content cCompaction Required
Test# TestDate Tech TestLocation Feet Depth 1abID Density Percent Percent  Compaction
63 7/20/2006  DMR 2 QUTSIDE FRONT OF 43 10 5268G 128.6 4.0 g96.4 95
- ... .. ELBVATCRPIT e, A ) r— e+
84 7/20/2008 DMR 2 OUTSIDE _uWOZ._. OF 43 10 5268G 128.0 4.9 96.0 85
RIGHT SIDE S ) R
Laboratory Compaction Test Reference
Optimum
Max Dry Moisture
Date | Density Content
Lab [D Received Material Source Material Type Method PCF (%) comments
5268G  6/26/2006 U_mﬁamm_ onmm.ﬁ. mﬁcﬂcﬁm_ _u._.__lsi“ .ilbm.js D-1557 _Soasqmn_o ] 133.4 7.1
Elevation Notes:

Comments: . R

e

\.\ Reviewed By

Monday, July 24, 2006 - o _.i.

. Page Tof1



==SWCOLE

ENGINEERING,INC.

Report of Field Density

Project: PORTLAND - CHESTNUT STREET LOFTS -MATERIALS TESTING muﬂo.mmoﬁ Number: 05-0623.1
Chent: CHESTNUT STREET LOFTS, LLC
Field Density Test Results
Moisture
Elev Test Dry  Content Compaction Required
Test# TestDate Tech TestLocation Feet Depth Lab[D Density Percent Percent  Compaction
85 72172006 DOMR 6 LEFT OF ELEVATOR PIT FG 10 52686 1277 4.0 $5.7 95
66  7/21/2008 ._ugm 3 .m_w_.a. %.Wm?m% _.u_« G 107 52686 1283 ds %2 g5
Laboratory Compaction Test Reference
Optimum
Max Dry Moisture
Date Density Content
Lab ID Received Material Source Material Type Method PCF %) comments
5268G  6/26/2006 blended onsite Stuctural Fit — ASTMD-1557 Modified G 133.4 7.1
Elevation Notes: OOBEm:»m
FG: FINISH GRADE

Monday, July 24, 2008

-,
\ Reviewed By

Page 1 of 1



l.....,.m 'COLE Report of Field Density
P4l ENGINEERING,INC, ASTM D2922

Project Number:  05-0623.1

Project: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING
Client: CHESTNUT STREET LOFTS, LLC

Field Density Test Results

Moisture
Elev Test Dry Content Compaction Required
Test# TestDate Tech TestLocation Feet Depth LabiD Density Percent Percent ~ Compaction
§7  7/24/2006 CKT CLINE 55' 10 5000G 1354 5.0 §7.3 95
68  7/24/2006 CKT CLINE o ’ 55 T 10 50006 1345 & 98.1 95

Laboratory Compaction Test Reference

Optimum
Max Dry Moisture

Date Density Content
Lab ID Received Materiat Source Material Type Method FCF (%) comments
5000G  5/5/2006 Colex Quarry Aggregate Subbase  ASTM D-1557 Modified C 137.1 57
; . OYPED) .
Elevation Notes: Comments:

-

Tuesday, July 25,2006 ST T T e

-

_ummm 10f



jméh@rm Report of Field Density

ENGINEERING,] ASTM D2922

Project: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING Project Number:  05-0623.1
Client CHESTNUT STREET LOFTS, LLC

Field Density Test Results

. Moisture
Elev Test Dry  Content Compaction Required
Test# TestDate Tech TestLocation Feet Depth LabID Density Percent Percent  Compaction
8S  7/252006 JLD 5-6LINE, B-1UNE 56" 10 48926 1319 6.0 97.3 85
70 752006 JD 5-6LINE,B-1LINE 88 10 402G 1314 41 =Y g5
71 712572006 JLD 5-6 LINE, B -1 LINE 56 10 53776 1223 6.1 958 95
727252006 JD B-BLINEB-1UNE T B 1B 4892G  128.8 ‘347 $5.0 a5
Laboratory Compaction Test Reference
Optimum
Max Dry Moisture
Date Density Content
Lab ID Received Material Source Material Type Method PCF %) Comments
4892G  4/21/2006 Colex Quarry Structural Fil ASTM D-1567 Modified C 1356 68
5377G  TM0/2006 Colex Gray Pit Granular Borrow >m._.._<_0._mmw Modified A 127.7 8.3

Etevation Notes: Comments:

Monday, July 31, 2006 Page 1 of 1



m momlm Report of Field Density
mZﬂLmemHZO INC. ASTM D2922

Project Number  05-0623.1

Project: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING
Client: CHESTNUT STREET LOFTS, LLC

Field Density Test Results

Meisture
Elev Test Dry  Content Compaction Required
Test# TestDate Tech TestLocation Feet Depth LabID Density Percent Percent  Compaction
73 7/25/2006 DAC BETWEENA+B/5+8 6.0 12 4892G 132.6 4.3 97.8 85

Laboratory Compaction Test Reference

Optimum
Max Dry Moisture
Date Density Content
Lab D Received Material Source Material Type Method PCF (%) comments
4892G  4/21/2006 Oo_m.x Quarry B ~ Structural _.,...=_. o ASTM D-1557 Modified ¢ 135.6 68
Elevation Notes: Comments:

L G9—

\ Reviewed By N

Monday, July 31, 2008

Page 1 of 1



llam 'COLE. Report of Field Density

mZOHme_ﬁZQHZO ASTM D2922

Project: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING Project Number:  05-0623.4
Client: CHESTNUT STREET LOFTS, LLC

Field Density Test Resuits

Moisture
Elev Test Dry Content Compaction Required
Test# TestDate Tech TestLocation Feet Depth LabID Density Percent Percent  Compaction
78 T27Z006  JLD A-A3 4-6 56' 10 48926 1345 52 89.2 95
79 7/27/2006 JLD A-A3 4-8 - TEr 107 dgeze 1290 39 951 95
80 712722006 JD Es T 10 48926 1313 a2 68 o2
81 7272008 JD EB 56' 10 4892G 1334 35 98.4 95 T
Laboratory Compaction Test Reference
Optimum
Max Dry Moisture
Date Density Content
Lab ID Received Material Source Material Type Method PCF (%) Comments
4892G ﬁmﬂww@m Colex Quarry . L mﬁanﬂcﬂm“ Fill >mds D-1557 Modified C 1356 6.8

Elevation Notes: Comments:

N\MMMWJ

Monday, July w,._.. 2006 vmm.m..%.mw 1



=SWCOLE

mZQ_meWHZQ INC.

Report of Field Density

Project: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING Project Number:  05-0623.1
Client ~CHESTNUT STREET LOFTS, LLC
Field Density Test Results
Moisture
Elev Test Dry Content Compaction Required
Test# TestDate Tech TestLocation Feet Depth 1abID Density Percent Percent  Compaction
B2  8/11/2006 CKT 0+24 10'LEFT TOS & 50006 130.8 4.3 95.4 95
83 8/11/2006 CKT 0+48 10 LEFT TOS 8 50006 1350 41" 88,5 g5
84  8/11/2008 CKT 0+72 15 LEFT TOS 8 000G 133.0 34 97.0 T
"85 8/11/2006 CKT 0+80 15 LEFT TOS 8 50006 130.7 43 953 95
85  8/11/2006 CKT 0+135 10° RIGHT TOS 8 50006 1332 38 972 95
87  811/2008 CKT 0+20 5 RIGHT TOS &  5000G 1345 37 98.1 95
88 8/11/2006 CKT 0+96 2 RIGHT TOS 8 50006 133.0 37 e7.0 85
89 8A11/2008 CKT 0+72 10 RIGHT TOS 8 50006 1324 33 56.6 95
90 81112006 CKT 0+48 15 RIGHT TOS 8 50006 1344 30 98.0 95
81  811/2006 CKT O0+24 10 RIGHT TOS 8 50006 1315 3.8 959 95
Te2  8/11/2006 OKT 0+ 130 10 LEFT TOS &  §000G 1317 30 95.1 85
Laboratory Compaction Test Reference
Optimum
Max Dry Moisture
Date Density Content
Lab ID Received Material Source Material Type Method PCF (%} comments
5000G  5/5/2006 Colex Quamy Aggregate Subbase  ASTM D-1557 Modified & 137.1 5.7
- . (TYPE D)
Elevation Notes: Comments:

TGOS =TOP OF SUBGRADE

AL oA
V Reviewed

Monday, August 14, 2006

Page 1 of 1



==SWCOLE Report of Field Density
ENGINEERING,INC. ASTM D2922

Project: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING Project Number:  05-0623.1
Client  CHESTNUT STREET LOETS, LLC

Field Density Test Results

Moisture
Elev  Test Dry Content  Compaction Required
Test# TestDate Tech TestLocation Feet Depth Lab|D Density Percent Percent  Compaction
93 9/27/2006 JRD SIDEWALK NROTH sB 12 50006 130.8 3.5 95.5 95
94 82772006 JRD PLANTER BED NORTH S8 12 50006 1283 T ai Tess g
95  927/2006 JRD PLANTER BED SGUTH =~ S8 12 's000G 1328 4 e T g
86 92772006 JRD SIDEWALK Soutm T T 88 T 12600 Tas 35 TTgsg T 95
Laboratory Compaction Test Reference
Optimum
Max Dry Moisture
Date Density Content
Lab ID Received Material Source Material Type Method PCF 8 comments
S000G  5/5/2006 Colex Quarry Aggregate Subbase  ASTM D-1557 Modified G 137.1 57

(TYPED) _

Elevation Notes: Comments;

AR I N
\\ Reviewed By

Thursday, September 28, 2006 T T e e Page 1 of 1



b., SV hOMLm Report of Moisture-Density

ENGINEERING,INC. Method ASTM D-1557 MODIFIED  Procedure G

Preject Name  PORTLAND - CUMBERLAND AVENUE CONDCS - MATERIALS  Project Number 05-0623.1
TESTING Lab D 48823

O:m:ﬁ. CMCS/ILLC Date Received  4/21/2008
Material Type  STRUCTURAL FILL Date Completed  4/24/2008

Material Source COLEX QUARRY Tested By JUSTIN BISSON

Moisture-Density Relationship Curve

140 : “
138
136
rw\llll edalud.
<
..th edat
.mm, 134
w
3
o 132
P
= SN N RN SR
130
128
126 BERERRAE A AR B SR TE S _ BRI R A
2 4 6 ms_ﬁza\mmmommﬁmm
Moisture Content (%)
Mapirnum Dry Density (pef) 1295 Corrected Dry Density (pch) | 135.6
Optimum Moisture Contant (%) 85 .
Percent Oversizag 25.6% . Corrected Moisture Content (%) 6.8

—

Comments Rogér E. Domingo
288 Portland Road, Gray, ME 04039-9586 « Te] (207) 6572866 - Fax (207) 657-2840 = www.s
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SV ﬁOﬁm Report of Moisture-Densit

ENGINEERING,INC. Method ASTM D-1557 MODIFIED . Procedure ¢

Project Name  PORTLAND - CHESTNUT STREET LOFTS - MATERIALS Project Number  05.0523.1

TESTING Lab D . 5000G
Client CHESTNUT STREET LOFTS, LLC Date Received 5/5/2006

Material Type  AGGREGATE SUBBASE (TYPE Dy Date Completed  5/8/2006
Material Source COLEX QUARRY Tested By JUSTIN BISSON

_sommem.Um:me Relationship Curve
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g ale o I Sl LI P RPN S e S
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. LI o o . Yo a v Yok .
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2 4 6 8 10 12 14 18 13 20 22 24 28
E_omm_ﬂ:_.m Content (%)

Maximum Dry Density (pcf) 1301 Corrected Dry Density (pch 137.1

Optimum Moisture Content (%) 7.2 .
Percent Oversized 20 6% Corrected Moisture Content ( %) 5.7

Comments

286 Portland Road, Gray, ME 04039-9586 » Tei ﬂoﬁ 657-2866 « Fax (207) 657-2840 » www.swcole.com



Report of Concrete Compressive Strength
ASTM C-31 & C-39

mZOHmeWMZO HZO

Project Name: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS Project Number: 05-0623.1
TESTING
Client Contract Number:
Client: CHESTNUT STREET LOFTS, LLC
General Concrete
Contractor: Supplier: DRAGON PRODUCTS

PLACEMENT INFORMATION

Date Cast: 5/22/2006 Time Cast: 3:00 Date Received: 5/23/2006
Placement Location: FOOTINGS -A3ONITOCONILINE A30ONITOS LINE, AS TO B LINE + 20"

Placement Method: PUMP

Placement Vol. (yd): 29
Cylinders Made By: KLG

Aggregate Size (in): 3/4

INITIAL CURING CONDITIONS DELIVERY INFORMATION
Temperatures Admixtures: POLYHEED 997
Minimum (°F) Maximum (°F)

TEST RESULTS

Slump {in) {C-143): 4.5 Load Number: 1
Alr Content (%) {C-231): 5.8 Mixer Number: 186
Air Temp (°F): 80 Ticket Number: 4521011
Conc. Temp (°F) (C-1064): 80 Cubic Yards: 10
Design (psi): 3000
Cylinder Cylinder Cross
Cylinder Weight Diameter Sectional Date Of Age Fracture Load Strength
Designation (Ibs) {(in}  Area(In)® Test Cure Type (days) Type (kips) {psi)
628-1A 6.00 28.27  5/29/2008 Lab 7 4 106.0 3750
623-1B 6/19/2006 Lab 28
628-1C 6/19/2006 Lab 28
628-1D Hold Lab

Fracture Types

1 2 3 4 5
Cone Cone and Cone and Shear Columnar
Spilit Shear

Remarks:

286 Portland Road, Gray, ME 04039-9586 » Tel {207) 657-2866 « Fax (207) 657-2840 » www.swcole.com



Report of Concrete Compressive Strength

...w..... =SWCOLE

ENGINEERING,INC.

Project Name: PORTLAND - CHESTNUT STREET LOFTS - MATERIALS

TESTING
Client: CHESTNUT STREET LOFTS, LLC
General
Contractor:

PLACEMENT INFORMATION

ASTM C-31 & C-39

Project Number: 05-0623.1

Client Contract Number:

Concrete

Supplier: DRAGON PRCDUCTS

Date Cast: 5/31/2006 Time Cast: 11:52

Placement Location: FOUND WALL 5'N OF C/1 TO 14'S OF A.3/5 :

PUMP
DAC

Placement Method:
Cylinders Made By:

INITIAL CURING CONDITIONS

Temperatures

6/1/2008
FOOTING 4'S OF C/1 TO D.2/5

Date Received:

Placement Vol. (yd®): 59

Aggregate Size (in): 3/4

DELIVERY INFORMATION

Admixtures: POLYHEED 997
Minimum (°F) Maximum (°F)
JEST RESULTS
Slump (in} (C-143): Slump WR: 5.25 Load Number: 3
Air Content (%) (C-231): Air WR: 6.7 Mixer Number: 169
Air Temp (°F): 65 Ticket Number: 4521232
Conc. Temp {°F) (C-1064): 70 Cubic Yards: 10
Design (psi): 3000
Cylinder Cylinder Cross
Cylinder Weight Dmmamﬁmﬂ Sectional  Date Of Age Fracture Load Strength
Designation (Ibs) {in)  Area(in)? Test Cure Type (days) Type {kips) {psi)

828-2A 6.00 28.27 8/7/2006 Lab 7 4 74.0 2620

628-28B 8/28/2008 Lab 28

628-2C 6/28/2006 Lab 28

628-2D Hold Lab

Fracture Types
1 2 3 4 5
Cone Cene and Cone and Shear Columnar
Split Shear
Remarks:

286 Portland Road, Gray, ME 04039-9586 « Tel (207) 657-2866 » Fax (207) 857-2840 - www.sweole.com



m;ﬂmm ,___.ﬁom.‘m Report of Moisture-Density

| ENGINEERIN G.INC. Method ASTM D-1557 MODIFIED Procedure C

Project Name ~ PORTLAND - CHESTNUT STREET LOFTS - MATERIALS Project Number  05-0623.1
TESTING Lab ID 5214G
Client CHESTNUT STREET LOFTS, LLC

Date Received  6/18/2006
Date Completed 6/21/2008
Tested By JUSTIN BISSON

Material Type  STRUCTURAL FiLL
Material Source COLEX PIT

Moisture-Density Relationship Curve
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2 4 & 8 10 12 14 16 18 20 22 24 28
Moisture Content (%)

Maximum Dry Density (pcf) 132.85 Corrected Dry Density {pch 139.3
Optimum Moisture Cantent (%) 5.45 c . o

Percent Oversized 20.0% orrected Moisture Content (%) 5.1
Comments Réger E. Domingo

286 Portland Road, Gray, ME 04039-9586 « Tel (207) 657-2866 - Fax {207) 657.2840 » www.sweole.co



...wl.. m thLm Report of Moisture-Density

mZOMmeWNZO INC.

Method ASTM D-1557 MODIFIED Procedure A

Preject Name  PORTLAND - CHESTNUT STREET LOFTS - MATERIALS Project Number 050623 1
TESTING Lab D . 52326
Client CHESTNUT STREET LOFTS, LLC

Date Received  6/21/2008
Date Completed  6/26/2006
Tested By DEREK SILSBY

Material Type STRUCTURAL FiLL
Material Scurce EXISTING FILL FROM YARMOQUTH

Moisture-Density Relationship Curve

128
126
124
iy
T
=2
-, 122
o o
»
S
o 120
&
)
118
116 =
114
2 4 6 8 10 12 14 18 18 20 22 24 26
Moisture Content {%)
Maximum Dry Density (pef) 117.9 Corrected Dry Density ( pcf) 12
Optimum Moisture Content (%) 10.5 ] I
Percent Oversized 10.2% Corrected Moisture Content (%) 9.8
Comments m»@% E. Domingo
286 Portiand Road, Gray, ME 04039-9586 « Tel (207) 657-2866 Fax {207) 657-2840 » www.s e.com



mgﬁowLm Report of Moisture-Density

ENGINEERIN GINC. Method ASTM D-1557 MODIFIED Procedure B

Project Name ~ SCARBOROUGH - AMBULATORY SURGICAL CENTER - Project Number  05-1238
MATERIALS TESTING Lab ID 5236G

Client MAINE MEDICAL CENTER Date Received  6/21/2006

Material Type 6" MINUS Date Completed  6/27/2006
Material Source LARRABEE FARMS (GRONDIN) Tested By DEREK SILSBY

Moisture-Density Relationship Curve

132
130
128
—
&
=
> 1286
D
=
8 124
o
0
122
120
118
2 4 6 ¢ 10 12 14 16 18 20 22 24 26
Moisture Content (%)
Maximum Dry Density (pef) 120.75 OO_‘.ﬂmOﬁmQ _U_.< ijmm?\ AUQ_J anm
Optimum Moisture Content (%) 10.5 .
Percent Oversized o5% Corrected Moisture Content (%) 8.

Comments \& ﬂ\\\f

Rogler E. Domingo
288 Portiand Road, Gray, ME 04038-9586 « Te| (207) 657-2866 « Fax (207) 657-2840 » www.swi

e.com



ﬁOwLm Report of Moisture-Density

i
b ENG

ERIN GINC. Method ASTM D-1557 MODIFIED Procedure ¢
Project Name PORTLAND - CHESTNUT STREET LOFTS - MATERIALS Project Number  05-0623.1
TESTING Lab ID 5268G
Client CHESTNUT STREET LOFTS, LLC

Date Received 6/26/2008
Date Completed  8/27/2006
Tested By DEREK sILSBY

Material Type  STRUCTURAL FILL
Material Scurce BLENDED ONSITE

Moisture-Density Relationship Curve

Dry Density (pcf)

2 4 & € 10 12 14 16 18 20 22 24 28
Moisture Content (%)

Maximum Dry Density (pef: 128.3 Ooﬂﬂmoﬁma UD\ __umjmmﬂx DUQD .muww.h
Optirnum Moisture Conteng (%) 8.4 i o
Percent Oversized 20.7% Corrected Moisture Content (%) 1

—n

e
Comments

moﬁ%« E. Uoi:ﬂﬂaﬂ?’
286 Portland Road, Gray, ME 04039-9586 - Te! (207) 657-2866 » *+ Fax (207) 657-2840 » -Swcole.com




‘ m mOﬁm Report of Moisture-Density

ENGI Z EERING,INC. Method ASTM D-1557 MODIFIED Procedure A

Project Name  PORTLAND - CHESTNUT STREET LOFTS - MATERIALS Project Number  05-0623.1
TESTING Lab 10 5377G
Client CHESTNUT STREET LOFTS, LLC

Date Received  7/10/2006
Date Completed 7/13/2006

Tested By JASON DUTREMBLE

Material Type  GRANULAR BORROW
Material Source COLEX GRAY PIT

Moisture-Density Relationship Curve

136 s
134
132
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2
> 130
(7
o
o 128
Py
0o
126
124 i
122
2 4 6 3 10 12 14 16 18 20 22 24 26
Moisture Content (%)
Maximum Dry Density (pef) 125 Corrected Dry Density ( peil 127.7
Optimum Moaisture Content (34} 9 .
Percent Oversized 10.3% Ccrrected Moisture Content (%) 8.3
A 7 —
Comments Rog&T E. Domingo ]

286 Portland Read, Gray, ME 04039-9586 » Tel {207) 6572866 + Fax (207) 657-2840 » www.swe e.com



m 'C Tm  Rep.rtof Gradation

ABTM C-117 & C-135

mZONmeWHZQ INC.

Project Name  FORTLAND - CUMBERLAND AVENUE ooz.oow - MATERIALS Project Number 05.0523.1
TESTING Lab ID 4892

Client CMCS/LLC

Date Received 4/21/2006
Date Complete 4242006

Material Type STRUCTURAL FiLL
Material Source  COLEX QUARRY

Tested By JUSTIN BISSON
STANDARD o
DESIGNATION {mm/pm} SIEVE SIZ7E AMOUNT PASSING %) SPECIFICATIONS (%}
150 mm 6" 100
125 mm 5" 100
100 mm 4" 100
75 mm 3" g8
50 mm 2" 8%
38.1 mm 112" 84
25.0 mm 1 78
19.0 mm 34" 74
12.5 mm 172" 67
6.3 mm 1/4" 57
4.75 mm No. 4 54
2.00 mm Ne. 10 44
850 um No. 20 33
425 um No. 40 19
250 um No. 60 12
150 um No. 100 ]
75 um No. 200 5.3
3 o2 1" 1727 14 #10 #20 #40 #100  #200
100% .
S0%
80%
o 0% S
w 60%
(4]
g
g sou <
3
m 40% >
30% : 5
20%
10% A
1
oﬁv Lt | 1 - 111 ) I “
180.0000 10.0000 ._.oooo 0.1000 0.0100 0.0010
SIEVESIZE- mm
- Comments . & @. N\\\J 1\\Q
Rogér E. Domingo -

286 Portland Road, Gray, ME 04039-8586 » Tej (207) 857-2866 » Fax {207) 657-2840 » WWwW.sweolb.c



Report of Gradation

mZOHZWMWHZOHZO ASTM C-117 & C-136

Project Name ~ PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING Project Number 05-0623.1
Lab ID 5232G

Date Received  6/21/2006
Date Complete  8/26/2008

Client CHESTNUT STREET LOFTS, LLC
Material Type  STRUCTURAL FILL
Material Scurce  EXISTING FILL FROM YARMOUTH

Tested By JUSTIN BISSON
STANDARD PIPE BEDDING
DESIGNATION {mm/um} SIEVE SIZE AMOUNT PASSING (% SPECIFICATIONS {%}
150 mm g" 100
125 mm 5" 100
100 mm 4" 100
75 mm 3> 100
50 mm 2" 100
38.1 mm 1-1/2" 100
250 mm " 1060
18.0 mm 314" 98
12.5 mm 2" g7
2.5 mm 3/8” 96 85-100
475 mm No. 4 30
2.00 mm No. 10 75
850 um No. 20 48
425 um No. 40 21
250 um No. 60 10
150 um No. 100 5
75 um No. 200 2.6 0.0-5.0
3 2 1 172" 14 #10 #20 #40 #100 #200
160% o -
90%
-
30% -
9 70% X
=z e
3 s S,
£ O
Z 50%
=
o
M 40%
30% ¥
/’
20%
Y
10% "y
o o
0%
100.0000 16.000C 1.0000 0.1000 0.0100 0.0010

SIEVESIZE- mm

Comments \\N & \1\/
R

m\gwm. Domingo
286 Portland Road, Gray, ME 04039-9536 « Tel (207) 657-2866 » Fax {207) 657-2840 » www.sweole.co



g ENGINEERING,I

NC.

Report of Gradation

ProjectName  PORTLAND - CHESTNUT STREET LOFTS - MATERIALS TESTING

Client CHESTNUT STREET LOFTS, LLC

Materiai Type  STRUCTURAL FILL
Material Source BLENDED ONSITE

ASTM C117 & C-136

Project Number 05-0623.1
Lab ID 5268G

Date Received  6/26/2008
Date Complete  6/26/2006

Tested By KATIE GUSTAFSON
STANDARD
DESIGNATION (mm/um SIEVE SIZE AMOUNT PASSING (% SPECIFICATIONS
150 mm 6" 100
125 mm " 100
100 mm 4 100
75 mm 3" 100
50 mm 2" 92
38.1 mm 142" 89
250 mm 1" 84
19.0 mm 3i4" 73
12.5 mm 12" 71
5.3 mm 174" 70
4.75 mm No. 4 61
2.00 mm No. 10 46
850 um No. 20 28
425 um No. 40 14
250 um No. 60 8
150 um No. 100 5
75 um No. 200 3.2
3 o2 ERE V7 S 171 #10 #20  #40 #100  #200
100%
90%
80% =
///
O 70% =
m Y
@ 60%
Q
= ,
£ 50% S
=
o)
m 40% S
30% 3
20% a%
10%
0%
100.0000 10.0000 1.0000 0.1000 0.0100 0.0010
SIEVESIZE- mm
Commaents

286 Portland Road, Gray, ME 0403

ey

mwmm_,\ E. Domingo \
9-9586 + Tel (207) 657-2866 « Fax (207) 657-2840 swedfe.com



